300 Chain Saw UT-10687 Page 1 of 16
Accessories |

."'ﬁ'l‘
w ] 1 L ) 4
Nt i §
17143 " A-24TATA |

e ¢

AL11%2 i 24082-02 lii

. 1_14114_1 4107 A-24824

welin ‘ &

17705 |

18080

paA-7o778-B . ACRNITT 18416

PT-16321-GE

PT-18321-G& - :

PT-20121-GE . -

SP-18321-H& 32LES0-87
SP-20321-HE 32LES0-73

+ MILEBL-TE



300 Chain Saw UT-10687
Accessories |

Page 2 of 16

Ref # Part Number Qty Description

A-02177 A02177 1 BUMPER SPIKE KIT

9477299 9477299 1 RUBBER TUBING (107

18453 18453 1 GREASE- Multi-Purpose (Sprocket bearing-PT guide bar)
98052 98052 1 STARTING ROPE (250 ft. Reel)
DA-70776-B DA70776B 1 SAFE-T-TIP

7031099 7031099 1 RUBBER TUBING (107
PT-16321-G6 PT16321G6 1 GUIDE BAR, (power tip) (16")
PT-18321-G6 PT18321G6 1 GUIDE BAR, (power tip) (18")
PT-20321-G6 PT20321G6 1 GUIDE BAR, (power tip) (20"
SP-16321-H6 SP16321H6 1 GUIDE BAR, (sprocket tip) (16")
SP-20321-H6 SP20321H6 1 GUIDE BAR, (sprocket tip) (20")
32-LE50-67 32LE5067 1 CHAIN (32-LE50-67) (16")
32-LE50-73 32LE5073 1 CHAIN (32-LE50-73) (18")
32-LE50-79 32LE5079 1 CHAIN (32-LE50-79) (20")
94194 94194 1 COMPRESSION TESTER
17789 17789 1 CARBURETOR REPAIR TOOL
24306 24306 1 SHIM (.0125")

18416 18416 1 DIGITAL TACHOMETER

18080 18080 1 CLUTCH ASSEMBLY TOOL
24823 24823 1 SEALANT SILICON

A-24824 A24824 1 WRENCH (combination)
A24747A A24747A 1 PULLER- Magneto Rotor
2498202 2498202 1 T-25 TORX DRIVE BIT

22486 22486 1 SHIM (0.015" AIR GAP)
JA313164 JA313164 1 TESTER (Spark Plug)

A-01182 A01182 1 CLUTCH SPANNER



300 Chain Saw UT-10687
Accessories |l

- BUMPER SPAERIT . . cvvvn i rvminman s «AQHT
Jiu de orampon I'mrﬁluur
Iinﬂll.lnnln-l

VI chlip, vty che ll-lltl

Jungs S purds cel parechoquen
FH“.'IHW.'"G[1“1llll#lllilllll llllllll "m-"

Tubss m}

Susmwnirohr (3,05 m

Tuuuuudw(( Hmi

= SREARE- Multl-Furposs {Sprockel
hlﬂ“?”"umu llllllll Il-lllllllilllltlil‘““
Oriieie unbvarselie Wt o plonon-

PT - larre-guibde )
Meh imrmvitial
LISI‘MH . H'

ﬂm-n. g s tnumn della rusts
danipin - PT - barre ol guide)
ﬂr-lﬂtmnnﬂlu iy de la
canisds - PT - bosrn qusia)
l-rrn'rmnmnmun.n-ﬂ;
nrﬂnnd-hnmr[ﬂmbﬁu]
Starierasd (T4 m ]
Corda d'svwlamen bine ds TE M
Cusrds e arranaus (oarmaie da TA M

i dd AP AN

=~ EUREEA TUBING {15‘ ......................... TH10-1
Tubred on cxoutohoun
Gummirohr (1,08 mh
Dofio & gomma "
Tubo e nlud'lu a.ﬂl ]

[ uum! nn, m: {1l"] . PT35I

Lﬂpmnmm tlnﬂhhllﬂh.'l

ﬁ';uu. IMW }
- EHE! I:M im"u:nuﬁl [ TTPERATETRI PT-18327-G4

- HIJ-IB! llull‘..
Lams gulda, {Exhtém
Mom

i
%wum {Antriebep l}

Iﬁ} - o PR TP TRP PT-20021-G6

- Ry nuh. {Fun ilnzlnuh;!_l:ln.lm: 314128
Pt TR

Lunrunﬂ,lhm {Kethonrpitpltan)
» (Punta dlntltl:t ['lﬂ.leLﬂ
tlﬂu gui, {Purin de rusds dunbaca)
= GUIOE BARN, {eprooket Mp) (™) ... ..... oo e BP-RHD-HE
43, hdem
{Eairbemitd & pignon)
Mwndnpllu] { B0, ROtwn )

} {80, M0am)

ma

)]
uhﬂ.ln

Il'rl gull. {Puni h nnd-

] l:HMH l"
Chaeine l!
Knﬂ: [ HH'I]
ﬁ!lill'll !ﬂ -k
I-EHIIH :I!-LEID-

mm]
Gt (32-LEM0- (‘

] 1]
s:',.-:-.tg,rmg’,;mtmmmn

b COMPAESSION TESTER . . ..........-...& veaa o BTN

Il & I
Vrmomangesprin

Tonker s wm
Mudidor da nnmprnlm
- CARBURETORAEPAR TOOL ... .. ... 00iunirn 17T
1II:‘.‘.'uill e i Mmmﬂmr
argasar-Ag
Atirgzza dl iparazions Sal carburaions
Huerrambnria de mparacion dal carburadar
| :H'I.H g‘l ll")(
[
g d1imm)

cﬂ;& Sirom)

- DIEITAI. TACHOMETEN . . ......vnviivrranarans 114

pmple-tours numingue
Dlulul Drahzahimenser
Tachomebre dighale
Tagomure o
F%TEHmMleL.T InnL 1440 FIFRFIR FRORAFRD !‘m
Kuppiun mmnhu-mm
l-ﬂﬂ-ﬂl'dll ppn rixione
Hurmamienta h lmldn dal ernbragus

B SEALANT BILICDME . . v e o v vi iy encammemenens M
Matdrmu o ettt

Slllocn=Dhrirturng s
Siglilo el slioors
lndor de slclo
[ 3 Hl!llc:hl {mhhl'llnni ..................... A-MEDE
Chk cambl
unuummﬂﬂuhlﬂ Mo bl rpthewn
Chlave oo mBina e
Liava pombinacds

P'ULL‘“'- HMIll!llllll!llllll'|||m"?-A

Dobartal 1 w2 i D I,‘HI mm Lufispall)
pEIOrY . d
lupllanr [np-ulu-d-l ] mm)] N
----------------- dmd +4+h ‘ 1 1

- T“ﬂl}tsﬁ Piug ;

Fralgers karze

T n:llht
el {ea

hghu:c“h.ﬂpm"l.tllilPlll!l!l!!lll!!!l!l!”‘1“
-
Ku l-mn:mi.iull

Irizlors

v
Linve pars ambrague

Page 3 of 16



300 Chain Saw UT-10687

Page 4 of 16

Accessories |l

Ref # Part Number Qty Description

A-02177 A02177 1 BUMPER SPIKE KIT

9477299 9477299 1 RUBBER TUBING (107

18453 18453 1 GREASE- Multi-Purpose (Sprocket bearing-PT guide bar)
98052 98052 1 STARTING ROPE (250 ft. Reel)
DA-70776-B DA70776B 1 SAFE-T-TIP

7031099 7031099 1 RUBBER TUBING (107
PT-16321-G6 PT16321G6 1 GUIDE BAR, (power tip) (16")
PT-18321-G6 PT18321G6 1 GUIDE BAR, (power tip) (18")
PT-20321-G6 PT20321G6 1 GUIDE BAR, (power tip) (20"
SP-16321-H6 SP16321H6 1 GUIDE BAR, (sprocket tip) (16")
SP-20321-H6 SP20321H6 1 GUIDE BAR, (sprocket tip) (20")
32-LE50-67 32LE5067 1 CHAIN (32-LE50-67) (16")
32-LE50-73 32LE5073 1 CHAIN (32-LE50-73) (18")
32-LE50-79 32LE5079 1 CHAIN (32-LE50-79) (20")
94194 94194 1 COMPRESSION TESTER
17789 17789 1 CARBURETOR REPAIR TOOL
24306 24306 1 SHIM (.0125")

18416 18416 1 DIGITAL TACHOMETER

18080 18080 1 CLUTCH ASSEMBLY TOOL
24823 24823 1 SEALANT SILICON

A-24824 A24824 1 WRENCH (combination)
A24747A A24747A 1 PULLER- Magneto Rotor
2498202 2498202 1 T-25 TORX DRIVE BIT

22486 22486 1 SHIM (0.015" AIR GAP)
JA313164 JA313164 1 TESTER (Spark Plug)

A-01182 A01182 1 CLUTCH SPANNER



Page 5 of 16

300 Chain Saw UT-10687

Carburetor & Air Filter




300 Chain Saw UT-10687
Carburetor & Air Filter

Page 6 of 16

Ref # Part Number Qty Description

1 01727 1 GASKET- Carburetor spacer

2 A03305 1 SPACER- Carburetor

3 03141 1 FOAM- Adhesive

4 00997B 1 CABLE- Throttle

5 82248 2 SCREW- Carburetor spacer

6 84111 1 WASHER

7 82513 1 SCREW (6-19 x 1/2")

8 A01731 1 CARBURETOR- Walbro (HDA-99)
A02528 1 CARBURETOR- Zama (C3A-H15)

9 98339 1 GASKET

10 0143919 1 TUBING- Rubber

11 7031036 1 TUBING- Rubber

12 01719 1 ELEMENT-AIr filter

13 01718 1 BODY- Air filter

14 82544 2 SCREW (8-16 x 2")



300 Chain Saw UT-10687 Page 7 of 16
Engine Assembly

a1

| 28 {55in.f
! 14 ¢m)



300 Chain Saw UT-10687
Engine Assembly

Page 8 of 16

Ref # Part Number Qty Description

1 82546 2 SCREW- (8-16 x 1/2")

2 82566 1 SCREW- (8-16 x 2 1/4")
3 A02580A 1 STARTER HOUSING w/Decal
4 02264 1 GRIP-Starter

5 97899 1 ROPE

6 A97908 1 SPRING & CONTAINER
7 97768A 1 PULLEY

8 017151 1 HOUSING- Starter side
9 94062 1 WASHER- Retainer

10 93417 1 SCREW- Thd. forming (10-24 x 5/8")
11 81124A 1 NUT-Jam

12 83102 1 WASHER- Lock (3/8")
13 A00994A 1 ROTOR & STARTER PAWL ASSY.
14 A02774 1 STARTER PAWL

15 98197 1 SEAL- Shaft

16 289221 1 RING- Retaining

17 A03303 1 CRANKSHAFT ASSY.
18 98797 2 BEARING- Ball

19 75078 1 KEY- Woodruff

20 68512 1 BEARING- Roller

21 A03301 1 PISTON & PIN ASSY.
22 02263A 2 RING- Piston

23 64813 2 RING- Retainer

24 A01546 1 MODULE- Ignition

25 A02597 1 BOOT- Spark plug

26 69326 1 LEAD- Hi Tension

27 95098 1 INSULATOR- Lead

28 A01822A 1 WIRE- Ignition

29 A01821A 1 WIRE- Ground

30 88052 2 SCREW- (10-24 x 7/8")
31 88058 3 SCREW- Sems (10-24)
32 A02555 1 BODY- Muffler

33 01734 1 COVER- Exhaust

34 01733 1 SCREEN- Spark arrestor
35 01729 1 GASKET- Muffler

36 A03302 1 CRANKCASE ASSY.

37 80891 4 SCREWS- (12-24 x 7/8")
38 93858 1 SEAL- Crankshaft

39 00229 1 WORM- Left hand

40 A00769 1 CLUTCH- Spider

41 98292 3 SHOE- Clutch

42 98453 1 SPRING- Clutch

43 58833 1 WASHER- Thrust (Inner)
44 A02990 1 SPLINE & DRUM

45 02999 1 BEARING- Needle

46 03039 1 RACE- Inner

47 03012 1 SPROCKET- (.325 x 8 tooth)
48 65027 1 WASHER

49 81255 1 NUT- Lock hex (3/8-24)
50 02548 1 LINE- Oil

51 A02802A 1 PUMP- Qil

52 82146 2 SCREW:- Qil pump (8-32 x 5/8")
53 98217 1 PLUG- Spark (RCJ6EY)
54 82568 4 SCREW- Pan Hd.

55 A03719 1 CYLINDER & GASKET
56 02527 1 GASKET



300 Chain Saw UT-10687 Page 9 of 16
Handle & Chain Break




300 Chain Saw UT-10687
Handle & Chain Break

Page 10 of 16

Ref # Part Number Qty Description

1 A02790 1 HANDLE BAR

2 96620 1 SCREW (10-24 x 1/2")
3 01168 1 SPRING- Extension

4 01812A 2 RETAINER- Spring

5 01813 2 SLEEVE- Spring

6 017151 1 HOUSING- Starter side
7 95671 1 PIN- Throttle lock

8 95020 1 SPRING- Compression
9 58409 1 RING- Retaining

10 00210B 1 COVER- Rear handle
11 00997B 1 CABLE- Throttle

12 00211A 1 TRIGGER- Throttle

13 02508 2 ISOLATOR- Vibration
14 01177A 1 SPRING

15 93385A 1 LOCK- Throttle

16 70253 1 PIN- Dowel

17 82513 2 SCREW (6-19 x 1/2")
18 84111 1 WASHER

19 00206C 1 HOUSING- Drive side
20 02561 1 LABLE- Kick back

21 01180 1 RETAINER- Break band
22 A98298A 1 BRAKE BAND ASSEMBLY
23 98447A 1 PIN

24 A00226 1 COVER- Drive case

25 81196 2 NUT- (5/16 x 18)

26 82546 2 SCREW- (8-16 x 5/8")
27 98456 1 PIN

28 00890 1 SPRING- Compression
29 A00888A 1 ADJUSTER- Brake

30 A98317A 1 BRAKE LATCH ASSEMBLY
31 98308 1 SPRING- Caoll

32 98461 1 SCREW- Shoulder

33 01820 1 RING- Retainer

34 98422A 1 PIN

35 98457 1 NUT

36 83203 1 WASHER (Belleville)
37 A03306 1 HAND GUARD ASSY.
38 02661 1 DECAL- Safety

39 82218 1 SCREW (10-24 x 1 1/8")
40 81261 2 NUT

41 84008 1 WASHER

42 00209B 1 HANDLE

43 82546 4 SCREW- (8-16 x 5/8")
44 02813 1 SPRING

45 03095 1 SPRING- Trigger



300 Chain Saw UT-10687 Page 11 of 16
Housing & Tanks




300 Chain Saw UT-10687 Page 12 of 16
Housing & Tanks

Ref # Part Number Qty Description

1 A00904 2 CAP- Tank (w/retainer)
2 02762 2 GASKET

3 82545 3 SCREW (8-16 x 1 3/4")
4 82546 2 SCREW- (8-16 x 5/8")
5 017151 1 HOUSING- Starter side
6 70810 3 NUT- Square (10-24)

7 95337 3 NUT- Retainer

8 82558 1 SCREW- Thd. forming (10-14 x 1 1/8")
9 00993 2 SEAL- Tank

10 A01811 1 TANK- Fuel

11 7031021 1 TUBING- Rubber

12 7031036 1 TUBING- Rubber

13 49422 1 FILTER- Fuel

14 69451 1 VALVE- Check

15 A01810A 1 TANK- Oil

16 69451 1 VALVE- Check

17 A68593 1 FILTER- QiIl

18 7031029 1 TUBING- Rubber

19 02952 1 FILTER- Foam

20 01805 1 DECAL- Panel

21 80864 2 SCREW (12-24 x 1")
22 95212 1 STOP- Chain

23 82537 1 SCREW (10-14 x 7/8")
24 01170 1 PLATE- Guide bar (outer)
25 82513 1 SCREW (6-19 x 1/2")
26 98278 1 PLATE- Guide bar (inner)
27 651121 1 PIN-Adjusting

28 03139 1 SCREW- Adjusting

29 69599 1 RING- Snap

30 A03720 1 HOUSING- Drive side
31 03132 2 BOLT- Guide Bar

32 02262 1 ROD- Choke

33 01802 1 SWITCH

34 69889 1 BOOT- Throttle cable
35 64862 1 GROMMET- Choke

36 01169 1 PANEL- Control

37 A03304 1 COVER- Cylinder Assy.
38 01173A 1 SCREEN- Air inlet

39 02506 1 DECAL- Warning

40 01728 1 GROMMET- Carburetor
41 95792 3 SCREW- (10-24 x .710)
42 83056 1 WASHER- Lock

43 01183 1 BULB- Primer

44 02952 1 FILTER- Foam

45 86334 1 PIN- Cotter



300 Chain Saw UT-10687 Page 13 of 16
Walbro Carburetor




300 Chain Saw UT-10687
Walbro Carburetor

Page 14 of 16

Ref # Part Number Qty Description
1 A03309 1 Repair Kit
A03310 1 Gasket/Diaphragm Kit
2 A03309 1 Repair Kit
A03310 1 Gasket/Diaphragm Kit
3 A03309 1 Repair Kit
A03310 1 Gasket/Diaphragm Kit
4 A03309 1 Repair Kit
A03310 1 Gasket/Diaphragm Kit
5 A03309 1 Repair Kit
6 A03309 1 Repair Kit
7 A03309 1 Repair Kit
8 A03309 1 Repair Kit
9 A03309 1 Repair Kit
10 A03309 1 Repair Kit
11 A03309 1 Repair Kit
12 A03309 1 Repair Kit
13 A03309 1 Repair Kit
14 A03309 1 Repair Kit
15 A03309 1 Repair Kit
16 A03309 1 Repair Kit
17 A03309 1 Repair Kit
18 A03309 1 Repair Kit
19 A03309 1 Repair Kit
20 A03309 1 Repair Kit
21 A03309 1 Repair Kit



300 Chain Saw UT-10687 Page 15 of 16
Zama Carburetor




300 Chain Saw UT-10687 Page 16 of 16
Zama Carburetor

Ref # Part Number Qty Description
1 A03307 1 Repair Kit
2 A03307 1 Repair Kit
3 A03307 1 Repair Kit
4 A03307 1 Repair Kit
5 A03307 1 Repair Kit
6 A03307 1 Repair Kit
A03308 1 Gasket/Diaphragm Kit
7 A03307 1 Repair Kit
A03308 1 Gasket/Diaphragm Kit
8 A03307 1 Repair Kit
A03308 1 Gasket/Diaphragm Kit
9 A03307 1 Repair Kit
A03308 1 Gasket/Diaphragm Kit
10 A03307 1 Repair Kit
11 A03307 1 Repair Kit
12 A03307 1 Repair Kit
13 A03307 1 Repair Kit
14 A03307 1 Repair Kit
15 A03307 1 Repair Kit
16 A03307 1 Repair Kit



